
Printed from CyberCat-STIGA
Section: SH 55  HEDGE CUTTER



Printed from CyberCat-STIGA

Section: SH 55  HEDGE CUTTER

    Pos. Quantity            Spare part No Description         Kit  Notes               New 

                            
                            
                            
         5113               

      1  1                   1911-1075-01  Housing                                          
      2  1                   1911-1076-01  Clutch handle                                    
      3  1                   1911-1077-01  Clutch lever                                     
      4  1                   1911-1078-01  Guard                                            
      5  1                   1911-1072-01  Switch rod                                       
      6  2                   1911-1074-01  Isolation washer                                 
      8  1                   1911-1073-01  Fan                                              
      9  1                   1911-1102-01  El. motor                                        
     10  1                   1911-1068-01  Connection cable                                 
     11  1                   1911-1066-01  Grommet                                          
     12  1                   1911-1079-01  Harness                  Inkl. pos 13 - 18       
     13  1                   1911-1093-01  .Cable with condens                              
     14  1                   1911-1094-01  .Cable-white                                     
     15  1                   1911-1095-01  .Cable-grey                                      
     16  1                   1911-1096-01  .Cable-red                                       
     17  1                   1911-1097-01  .Cable-brown                                     
     18  2                   1911-1098-01  .Switch                                          
     19  1                   1911-1104-01  Cable connection                                 
     22  1                   1911-1087-01  Gear wheel                                       
     23  1                   1911-1086-01  Shaft                                            
     24  2                   1911-1088-01  Carrier washer                                   
     25  1                   1911-1089-01  Separate washer                                  
     26  2                   1911-1092-01  Eccentric washer                                 
     27  1                   1911-1091-01  End washer                                       
     30  2                   1911-1082-01  Bearing bush                                     
     31  1                   1911-1099-01  Support blade                                    
     32  1                   1911-1090-01  Rod                                              
     33  2                   1911-1083-01  Spring                                           
     35  1                   1911-1081-01  Disc spring                                      
     37  2                   1911-1105-01  Screw                                            
     38  9                   1911-1069-01  Screw                                            
     40  1                   1911-1080-01  Nut                                              
     41  1                   1911-1103-01  Blade assy               Inkl. pos 42 - 51       
     42  1                   1911-1100-01  .Comb                                            
     43  1                   1911-1101-01  .Blade                                           
     44  1                   1911-1071-01  .Bar-bent                                        
     45  1                   1911-1106-01  .Blade bar                                       
     46  5                   1911-1084-01  .Spacer                  8 x 3,7                 
     47  1                   1911-1109-01  .Spacer                  10 x 3,7                
     48  5                   1911-1070-01  .Screw                   M4 x 12                 
     49  1                   1911-1085-01  .Screw                   M6 x 16                 
     50  5                   1911-1107-01  .Nut                     M4                      
     51  1                   1911-1108-01  .Nut                     M6                      
     53  1                   1911-1067-01  Blade guard                                      


